DF125AVC-8EA4 H 5 Bt

DF125AVC-8 PARTS LIST

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration with
the size and appearance .Then with the no. in the illustration you will find out
the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.

1




ATl ENGINE

5 O3 44 K LS

Kol 2

EEN

NO.

Code name Chinese Description

Q'ty

01010073 RANHLE N GRS Engine Assy

Pavand

B2




S 4T3 =R14 CYLINDER HEAD ASSY

ik 5 o &R ED H
NO.| Code name Chinese Description Q'ty
1 | 231006-0101 | /A5 i iEfEME kM6 X 110 BOLT M6X 110 1
2 | 231006-0102 | GB16674/NHiEHEM6 X 20 BOLT M6X 20 2
3 | 231006-0103 TO4E 3 E6. 5 X 1 X 12 WASHER 6.5X1X 12 1
4 | 231006-0104 | C100-2#SH13kA 204 | RIGHT COVER, CYLINDER HEAD | 1
5 | 231006-0105 |HIKHF HXCEKEEFEM6 X 32 BOLT M6 X 32 2
6 | 231006-0106 | C100-KAtZE#RAL: (ATTC) SPARK PLUG 1
7 1231006-0107-2| C120 ($2&0) SELkHE CYLINDER HEAD ASSY 1
8 | 231006-0108 | 70K 170/ 29. 6X3. 2 0-RING 29.6X3.2 1
9 | 2310060109 | 701715 (HAfk) COVER, VALVE CHAMBER 1
10 | 231006-011-2 | C120 (#30) S HIk/ds | LEFT COVER, CYLINDER HEAD | 1
11 | 231006-0111 |C100 5Tk b 55 (M ALEl4L) | UPPER COVER, CYLINDER HEAD | 1
12 | 231006-0112 |#lkaaEki#pE 7. 3X2.5X14 WASHER 7.3X2.5X 14 3
13 | 231006-0113 |CL004T k% % U2 RRM6 (24 (14%) NUT M6 4
14 | 231006-0114 |GB5783MEFEM6 X 25 (2= H%E) BOLT M6 X 25 4
15 | 231006-0115 90D (JQ-4) INLET PIPE 1
16 | 231006-0116 |k acHi#pE 7. 3X 2. 5X 14 WASHER 7.3X%X2.5X 14 1

23006-120 CI20((86T) AT Sk 2 ik CYLINDER HEAD ASSY 1

3




SELRERH  CYLINDER ASSEMBLY

15
'd
1
13 14

i B 5 C 4 R L A o
NO.| Code name Chinese Description Q'ty
1 | 231006-0201 0T E9. 5 BUSH 9. 5 1
2 | 231006-0202 |70%/55 48 & 8X 10. 8X 1. 5| RECTANGLE RING 8X10.8X1.5| 1
3 | 231006-0203 C1005E 7 E48 X 14X 7 PIN 8X 14X 7 )
4 | 9231006-0204 | 7055 & 14X 18.2X2.5 [RECTANGLE RING 14X 18.2X2.5| 1
5 | 231006-0205 | ClI0"HISZ5dHH & GASKET ASSY, CYLINDER HEAD | 1
6 | 231006-0206 | GB16674/NELHZEHEM6X 16 BOLT M6X 16 1
7 | 231006-0207 | 7O ELE E I LA CLIP, HIGH VOLTAGE WIRE 1
8 | 231006-0208 |7OHTAAFE A EREIZEFEM6 X 23 BOLT M6 X 23 2
9 1231006-0209-2| C120" < HLAAR A (BRET) CYLINDER BLOCK ASSEMBLY 1
10 | 231006-0210 | C110%E4% S %44 (45) GUIDE CHAIN ROLLER SET 1
11 | 231006-0211 |70FIs 4 ES. 5X 1. 5X 14 WASHER 8.5X1.5X 14 1
12 | 231006-0212 | 703 AR A H (2 HEE) GUIDE CHAIN ROLLER PIN 1
13 | 231006-0213 | 7055 ¢ 11.5%16%2.5 [RECTANGLE RING 11.5X16X2.5 1
14 1231006-0214-2 C120%5 S HLAAR4RLE GASKET, CYLINDER BLOCK 1
15 | 231006-0215 |GLARFEAER: EMEH8 X 12X T PIN 8X12X7 2

Pavand

40




ECS#1#  VALVE MECHANISM

1& 17
g . ¢
29 13\ i/)/ou N P‘ ’0

Q) o/

Vom0l

/ 26
o—6—0 15 ——

—25

oy 1 -2

& OISy

Tp 11 \2%2\21 1|9
12
i 5 P SEAR PSR s
NO.| Code name Chinese Description Q'ty

1 | 231006-0301 7018k VALVE COTTER 4
2 | 231006-0302 0T R () SPRING SEAT 9
5 | 231006-0305 | 70-3#< 14PN & INNER SPRING, ASSY )
6 | 231006-0306 1094 H A 5 SEAL, VALVE STEM 2
7 | 231006-0307 70351] INLET VALVE 1
8 | 231006-0308 704 EXHAUST VALVE 1
12 | 231006-0312 05 1B HA ROCKER ARM ASSEMBLY, VALVE | 2
13 | 231006-0313 O TR ROCKER SHAFT 2
14 | 231006-0314 | M#eHERA: Gk 16003, 16002) GAMP SHAFT COMP 1
15 | 231006-0315 T01ER W\ BhEEFE TIMING DRIVEN SPROCKET 1
16 | 231006-0316 | T7OIEREEFSHBEFEMS X 12 BOLT M5X 12 3
17 | 231006-0317 T0RE TR KA G CHAIN ADJUSTING SET 1
18 | 231006-0318 70%E 2% 7k B Ol AXLE, TENSIONER LEVER 1
19 | 231006-0319 08 26Tk BAT AL G CHAIN TYHT SET 1
20 | 231006-0320 T0HE XK B A E LIFTER ASSY 1
21 | 231006-0321 T0%HE 267K AT 3% SPRING 1
22 | 231006-0322 | B5EfURELHPE14. 5X 1. 5X20 WASHER 14.5X1.5X20 1
23 | 231006-0323 7025 HHIRFEM14 X 1. 5 SEALING PLUG M14X 1.5 1
24 | 231006-0324 | KEFEMEIREG. 2X 1. 5X13 WASHER 6.2X1.5X13 1
25 | 231006-0325 | GB16674K#LIZFEM6 X 18 BOLT M6X 18 1
26 | 231006-0326 | CIO0IEMTHE44H & (84) SPROKET CHAIN 1




A Bh3FE3= RIGHT CRANKCASE COVER

¥ 5 &R A M
NO.| Code name Chinese Description Q'ty
1 | 231006-0401 C1004 L R & OIL RULER ASSY 1
2 | 231006-0402 | CG125HLiH RO 18X 3 0-RING 18X 3 1
3 | 231006-0403 GB6170BARIMS (FEF) NUT 8 1
4 | 231006-0404 GB97. 13 JE[8 (F1EE) WASHER &8 1
5 | 231006-0405 | BI&ARHATIZAR0 B8 X 1. 8 O0-RING 8X1.8 1
6 | 231006-0406 | Z100%% & 28T H244M8 BOLT M8 1

7 | 231006-0407 | Z100E& & a5 MFet4l A1 | CAM PLATE ASSEMBLY, CLUTCH

8 | 231006-0408 | Z10045 Hh%hAE o ( 8801) | COVER COMP. RIGHT CRANKCASE | 1
9 | 231006-0409 | GB16674/NEHIZHEM6 X 40 BOLT M6 X 40 5
10 | 231006-0410 | Z100& &2 mviet4l A2 | CAM PLATE ASSEMBLY, CLUTCH | 1
11 | 231006-0411 T0ENI Y8 X 12X 6. 3 PIN 8X 12X86.3 2

Pavand

6




RhEhmFEZE LEFT CRANKCASE COVER

i ) e PSR =
NO.| Code name Chinese Description Q'ty
1 | 231006-0411 T05ENI I8 X 12X 6. 3 PIN 8X 12X86.3 2
2 | 231006-0501 | = #h#M4AETE (64% 8801) | FRONT PART, L.CRANKCASE COVER | 1
3 | 231006-0502 | C100Z: Hli#h4 J5 5 ( 8801) |BACK PART, L.CRANKCASE COVER| 1
4 | 231006-0503 | GB16674/NELHZEHEM6 X 28 BOLT M6 X 28 2
5 | 231006-0504 | GB16674/NEIZHM6 X 50 BOLT M6 X 50 1
6 | 231006-0505 | GB16674/NELHZEHEM6 X 32 BOLT M6 X 32 2

7 | 231006-0506 | GBL6674/NEHIZHEM6X 70 BOLT M6X70




—
SAESAK

CLUTCH ASSY

1‘8 2\0 2'1
= g0
A
|
101010101 0 IO XX
| YT T
| A 4[ El 6 7 8 9 10 1
BN - EXX-
'Y
RERR
12 13 14 15 16 17
i 5 O 4 FR A B
NO.| Code name Chinese Description Q'ty
A | 231006-0600 AR 2590 Clutch ASSY 1
1 | 231006-0601 |Z125—-28%5 & 2% F Fh#% 444 DRIVE PLATE COMP 1
2 | 231006-0602 2100 & e g E ALIGNING SLIDING BUSH 1
3 | 231006-0603 7125- 28 B MM E CLUTCH DASH POT SLIPCOVER | 3
4 | 231006-0604 | Z125-2#E& 28 FARALES CLUTCH TOP PLATE 1
5 | 231006-0605 | Z100E & 25 M5 EEHE Fr OUTER FRICTION DISK A 2
6 | 231006-0606 | Z100%S4& 2% 5hEER DRIVE FRICTION DISK 1
7 | 231006-0607 2100 &4y MRAH CLUTCH BELOW PLATE 1
8 | 231006-0608 705 & a4l ELASTIC CHECK RING 1
9 | 231006-0609 | Z100% & 2e i iy SHOCK ABSORBER PLATE 1
10 | 231006-0610 GB894. 14%[&[45 CIRCLIP 45 1
11 | 231006-0611 703 Bl 14 B2 FE o B SLEEVE 1
12 | 231006-0612 Hhi7K (6000) BEARING (6000) 4
13 | 231006-0613 | GB819. 2824TM5 X 12 (FA4%) SCREW M5X 12 1
14 | 231006-0614 7100 B8 £ 78 Uiy o END COVER, CLUTCH 1
15 | 231006-0615 70 & ay Bl iR B LOCK NUT, CLUTCH 1
16 | 231006-0616 704 28 T T 24 Pl DISH WASHER, CLUTCH 1
17 | 231006-0617 | Z100E & 2% o5 25 B 14 GASKET, END COVER 1
18 | 231006-0618 (ER: 7Sy N CIRCLIP 1
19 | 231006-0619 2100 Btk 2H & DRIVEN GEAR COMP 1
20 | 231006-0620 7100 F5hth PRIMARY DRIVE GEAR 1
21 | 231006-0621 2100 Esh ik & AXLE SLEEVE 1

Pavand

8




HURZRERF OIL PUMP

3
L
4
5 5 S A S/ A Ko
NO.| Code name Chinese Description Q'ty
1 | 231006-0701 C100MLyH 75 344 OIL PUMP ASSY 1
2 | 2310060702 TONLM ZEAL BB H & HUB DUMP CHAIN SPROCKET, OIL PUMP 1
3 | 231006-0703 TONLIZR BEA A E BUSH, SPROCKET 1
4 | 231006-0704 TOHLH L BE M ZH & STRAINER, OTL. FILTER 1

9




Je 4 LEFT CRANKCASE

5 5 B 4 FR A =3
NO Code name Chinese Description Q'ty
1 | 231006-0801 |C1O0HT AL EE A (203mm) CYLINDER STUD BOLT A 2
2 | 231006-0802 7 (6001) BEARING (6001) 1
3 | 231006-0803 Tk (6203) BEARING (6203) 1
4 231006-0804 CLO0-28B AN (24 0 10. 5 K% FHEMED PIPE ASSY 1
5 | 231006-0805 | GB16674/MHE M6 X 60 (24 [14E) BOLT M6X 60 2
6 | 231006-0806 | 707 /EZR[H E % (22 H%E) CLIP, HIGH VOLTAGE WIRE 1
7 | 231006-0807 | GBI6674/hHUEHEM6X 45 (2% F14E) BOLT M6X45 1
8 | 231006-0808 | GB16674/AHHE M6 X 65 (24 [14%) BOLT M6X65 4
9 | 231006-0809 | 70&EI%HhME17X29 X5 (T HEHK) OTL SEAL 17X29X5 1
10 | 231006-0810 |7045k 5 Mkt 11. 6 X 24X 10 (T ) OTL-SEAL 11.6X24X10 1
11 | 231006-0811 T0% I I CEEHEE) CLIP, OVERFLOW PIPE 1
12 | 231006-0812 SD110DAE phAR 4 & LEFT CRANKCASE BLOCK 1
13 | 231006-0813 CG125IE L8510 X 14 PIN 10X 14 2

210 W




A HhEh#E  RIGHT CRANKCASE

4 4
||
R
|
|
I
I
i 5 PR g 4 R K
NO.| Code name Chinese Description Q'ty
1 | 231006-0901 K (6201) BEARING (6201) 1
2 | 231006-0803 7K (6203) BEARING (6203) 1
3 | 231006-0902 SD11045 FhAE4H & RIGHT CRANKCASE BLOCK 1
4 | 231006-0903 | SHELACLIEFEB (195. Smm) CYLINDER STUD BOLT B 2
5 | 231006-0904 | JHUIHIRFEES B 12, 4 X 2X 20 WASHER 12.4X2X 20 1
6 | 231006—-0905 | CG125DJiCim 2 %E (2% 9 %%F) OIL DRAIN PLUG 1

#;O11 W




BhaMIEATZR14/5EZE CRANKSHAFT CONNECT ING-ROD ASSY/PISTON

l 4
U\
2 A 7
‘\.\H
5
5 5 I A ¢ R/ NV g A B
NO.| Code name Chinese Description Q'ty
1
2 e
3 231006-1001 GY6i% ZEF J= ik (C120) PISTON RING COMP 1
4
5 | 231006-1005 7075 ZE 4 14 18] CHECK RING, PISTON PIN 2
6 | 231006-1006 C120%F % PISTON 1
7 | 231006-1007 C1207F ZE4 PIN PISTON 1
A 231006-A C120 HH 5l AT 51 5k CONNECTING ROD COMP 1
8 | 231006-1008 7K (6304) BEARING (6304) 2
9 | 231006-1009 120 ph 5 EAT 20 & CONNECTING ROD COMP 3 1
10 707 F#4 X 12. 5 SEMICTRCULAR KEY 1

;12 W




FEI3H4B4 TRANSMISSION MAIN, COUNTER SHAFT

X

S
1 |

g — 1
4
¥ 5 P PSR HE
NO.| Code name Chinese Description Q'ty
1 | 231006-1101 SD110-1#F 4 & MAIN SHAFT, TRANSMISSION 1
231006-1101 Jt1EHAE MAIN SHAFT, TRANSMISSION 1
2 | 231006-1102 | SD110-1#EI%HZH 4 (115mm) | COUTERSHAFT TRANSMISSION 1
3 C100F: shEEFe (428. 147) DRIVE SPROCKET (428. 14T) 1
4 | 231006-1104 | GB5783#244:M6 X 10 (FA4%) BOLT M6X 10 2
5 | 231006-1105 703 shE e [ E i FIXING PLATE, DRIVE SPROCKET | 1

B O13 W




BI#415%C 414 IDLER SETUP
5
\ 6 2
| |
7 © e
O / g
8
1 Q /
I ﬁ 6
—d /
/9
|
u\/‘l O
1 O
¥ 5 S A S/ A =

NO.| Code name Chinese Description Q'ty
1 | 231006-1201 | GB5783ME M6 X 20 (FA4£E) BOLT M6 X 20 2
2 | 231006-0403 GB61 708 BEMS (%¢) NUT 8 1
3 | 231006-1202 | {1kl A ES. 5X0. 8X 20 WASHER 8.5X0. 8% 20 1
4 | 231006-1203 SD1 104 S F 4 FIXING PLATE 1
5 | 231006-1204 SD1 ORI A% 1 56 5 Fil PIVOT, REVERSE GEAR IDLER WHEEL| 1
6 | 231006-1205 GB893. 1N #4El26 CIRCLIP 26 2
7 | 231006-0612 4 (6000) BEARING (6000) 1
8 | 231006-1206 SD110f3IF%4 H5 %6 REVERS TDLER 1
9 | 231006-1207 | R4 HHEPE 10X 1X 16 WASHER 10X 1X 16 1
10 | 231006-1208 GB894. 1% & 10 CIRCLIP 10 1
11 | 231006-1209 7018 R 52 AL FH8 X 8 PIN 8X8 1

314 W




53584149 GEARSHIFT MECHANISM

A

e

U

"

%
12
3

1

i 5 &R WL %K o

NO.| Code name Chinese Description Q'ty
1F19]231006-1301-1| SD11074% 8 3444 (31£4) GEARSHIFT DRUM COMP 1
231006-1301-2|  3+1ARTE S FAE (RIFY) GEARSHIFT DRUM COMP 1
2 | 231006-1302 | 7OASRYEEE7HE 48X 11 |BOLT, RETURN SPRINGN FIXING 8X11| 1
3 | 231006-1303 S110E N MR & LOCATING PLATE ASSY 1
4 | 231006-1304 C100 8 Azt 5 3% SPRING , LOCATING PLATE 1
5 231006-1305 | Z1004A% 5 i R 2H & (PUR4TE3A) LIMIT SCREW 1
6 | 231006-1306 | ekt ek (260m PURSEFRRS ) GEARSHIFT LEVER COMP 1
7 | 231006-1307 PR 2R A A (3+1) GEARSHIFT SWITCH LAMP 1
8 | 231006-1308 | GBS23HR%TM6 X 12 (FH%E) SCREW M6 X 12 1
10 | 231006-1310 |C1O0F44 2 E AR (4 Hhk) | GEARSHIFT SWITCH PRESSING PLATE | 1
11 | 231006-1311 71008 & 984\ B 4H 4 | CONTROLLING ARM ASSEMBLY, CLUTCH | 1
12 | 231006-1312 kY I N B 1
13 | 231006-1313 | Z100&&8srhdeRZHA | CAM PLATE ASSEMBLY, CLUTCH | 1

15 W




FAER M S B MAGNETO COMP

)
] 8
A 1
2 o/ 7
[
b
¥ H 5 O 4 R E S A o
NO.| Code name Chinese Description Q'ty
1 | 231006-1401 |0 E & 28 A KA 4 MSIZL0) STARTING CLUTCH BODY 1
2 | 231006-1402 | WiFEHLEEFAHA (12V6HK) ROTOR ASSY, MAGNETO 1
3 | 231006-1403 | GB70. 1MZE4TM8 X 15 (%) SCREW M8X 15 3
4 | 231006-1404 | BEHLETALE Q2V6RLH8) STATOR ASSY, MAGNETO 1
5 | 231006-1405 | 7OMZFENLEERE (22 E%E) NUT 1
6 | 231006-1406 | GBL6674/NELIZHRME X 18 (F14E) BOLT M6X 18 2
7 | 231006-1407 | GB5783MEFEM5 X 12 (F1%F) BOLT M5X 12 2
8 | 231006-1408 C1OOH; H ML LR FIXING PLATE, MAGNETO CABLE | 1
9 | 231006-0206 | GB16674/NEHZIEMG X 16 (11%F) BOLT M6X 16 1

16




B2 Z#1 4 ELECTRIC STARTING MECHANISM

ik ] S0 % R A M
NO Code name Chinese Description Q'ty
1 | 231006-0504 | GB16674/NEIZHEM6 X 50 BOLT M6 X 50 3
2 | 231006-1501 |JEBhHNLERAE ( XZL: 220) STARTING MOTOR ASSY 1
3 | 231006-1502 |JSEhENL0T 24852, 5X 2 0-RING 52.5X2 1
4 | 231006-1503 C100J5 3 AL/ MEERE SPROCKET 1
5 | 231006-1504 | JashEEZAE (6275 M)F) | STARTING MOTOR DRIVE CHAIN | 1
6 | 231006-1505 C100FE 46 FHAH & ASSEMBLY, GUIDE PLATE 1
7 | 231006-1506 CLO0%E 259 A& ASSEMBLY, CHAIN PROTECT PLATE | 1
8 | 231006-1507 GB894. 1#4&[11 CIRCLIP 11 1
9 | 231006-1508 | GB5783MEFEM6EX 12 (F9%E) BOLT M6X 12 1
10 | 231006-1509 C100J5 BhEEFE 2 AR PLATE, START CLUTCH 1
11 | 231006-1510 E T HLOJEIE6. 5X 1. 8 0-RING 6.5X%1.8 2
12 | 231006-1511 C100F8 i #2444 DISK INSULATOR 1
13 | 231006-1512 | C100B% #0106, 8 X 2 0-RING 106.8X2 1
14 | 231006-1513 C100 [ %% DISK INSULATOR 1
15 | 231006-1514 | EFHLME30X42X4.5 OIL SEAL 30X42X4.5 1
16 | 231006-1515 | GB819. 1#24TM6 X 16 (F14%E) SCREW M6X 16 2
17 | 231006-1516 | C100-7#j3 &h KEEH A1t PLATE GEAR ASSY 1
18 | 231006-1517 | ClO0-7#JaZh KEEHCH A PLATE GEAR ASSY 1
19 | 231006-1518 | ClO0%5#CiHEF19X 30X 5 OIL SEAL 19X30X5 1

#;O17T W




4tk

PR##t PAPER GASKET . ANTI-HEAT GASKET

10O
25 G o

Qo

)

O3 44 BK

LB

Ha =]

WE

5
NO.| Code name Chinese Description Q'ty
1 231006-1601 T R 4L Front Cover Gasket(L.) 1
2 | 231006-1602 i FER YRR Right Block Gasket 1
3 | 231006-1603 AR R 4T Middle Block Gasket 1
4 | 231006-1604 ISk A A 4R Cylinder Head Gasket (L.) 1
5 1231006-0214-2 C1205 FT ik gtk 110cc Cylinder Block Gasket(Aluminium) 1
(3] 231000—-0205-2 C1 20%6&1% %iﬂ‘@éﬂ/ﬁ\ 110cc Cylinder Head Gasket Assy (Aluminium) 1
7 1231006-1605-2 C120MT LA 4R Cylinder Head Gasket(R.) 1
8 | 231006-1606 i3k i 4L Cylinder Head Cover Gasket 1
9 231006-1607 PR B 4L Intake Manifold Gasket 1

18 W




RN ZEZEMIE FRAME AND ACCESSORIES

Ha =]

l5g (G RS B o
NO Code name Chinese Description Q'ty
1 0201-125AVA e Frame ASSY 1
2 02011786 HIPAL Front bumper 1
3 02011787 B fe e Front carrier 1
4 02012274 iR Upper rocker arm 2
5 02012272 N Lower rocker arm 2
6 02011775 IR Rear fork 1
7 02011782 BEHE Chain support 1
8 02011781 s Rear carrier 1
9 02011785 e It Chain cover U-shaped bracket| 1
10 02011783 ST B Bracket;taillight 1
11 12990037 Zk 3 Clamp 1
12 12020008 e ST Iron dust cover 4
13 07010164 Hi Y= Front shock absorber 2
14 07010165 JE e Rear shock absorber 1

19 W




ttE) Z % Sttering ASSY

i 5 O %R A e
NO.| Code name Chinese Description Q'ty
1 02030746 7 A4 Handle bar 1
2 06990077 ST =S Anti-collision sleeve 1
3 10020058 & Handle grip 2
4 02030072 J7 AR T Steering handle clip 2
5 02030073 J5 A g Steering handle holder 2
6 02030745 J7 A AE Steering column 1
7 03030940 J7 A A R Steering column pressure block 2
8 02011772 T g E Bush,steering column 2
9 12030071 77 )i B Steering bearing 2
10 02030808 BT (1L:210, M10%1. 25) | Steering tie rod (L: 235, M10*1.25) | 2
11 02030829 I ML GRAD Front corner (L) 1
12 02030830 MR G Front corner (R) 1
13 | 02040181-2 HIJ AR 2388 s Sl Front brake hub ASSY, Left | 1
14 | 02040182-2 B A 4 8 S A Front brake hub ASSY, Right | 1
15 | 02040180-2 BRI ZE 8 (88+4-M8) Front brake hub 2

320 W




fEX Brake system

)

O3 AR

LA

i

% it

NO Code name Chinese Description Q'ty
1 04010105 Jia A A Rear brake ASSY 1
2 I Front pump,Brake 1
3 TR T o Brake Switch 1
4 ERITHE 1 Brake Hose 1 1
5 R 5 2R Brake rear pump 1
6 R B Brake Pad 1
7 04020052 4% (D 48X D 160mm) Brake Disc (#48X®160mm) 1
8 02011784 TR AF Foot brake lever 1
9 07020101 BRI A 2 Spring, foot brake lever 1

21 W




E1EEN &Y. Rear Transmission ASSY

P X &R R X # R

= H = =
NO. Code name Chinese Description Q'ty
1 02040332 i 2% 428H-94L link chain 428H-94L 1

2 02040330 RS 428-37T Rear sprocket 428-37T 1

3 190061 4281 2k 5k Chain Lock Link ( 428H) 1

4 02011789 VHEES Chain adjuster 2

5 07020136 i X IR Spring,tensioner 1

6 06990100-1 Wkt H A Wheel components 1

7 02012191 i 1% gk b Tensioner rocker arm 1

8 14020773 KX E N E Tensioner inner liner 1

9 02040329 Ji il Rear axle 1
10 02011778 JGEE Rear axle tube 1
11 02040331 RS Sprocket seater 1
12 02040325 Tl ) 55 J Brake disc seater 1
13 12990040 J MR REM27%1. 5%9 Flat nut M27 * 1.5 *9 4
14 02040328 JGEC B e Rear wheel hub seat 2

U\ FBY Control System

322 W




4 5
i 5 &R DA o
NO.| Code name Chinese Description Q'ty

1 10030011 XA AN 2 Dual brake oiler 1
2 10030028 e Y i ik Parking handle assembly 1
3 01990058 HVAA AT Straight V-shaped gear lever 1
4 08020261 i TES Throttle cable 1
5 08020322 FHMFrL (L:1420,ST:90MM) | Park cable (L:1420, ST:90MM) 1
6 08020263 HI A28 Front brake cable 1
7

8

9

10

11

12

13

14

15

16

17

18

19

323 W




EHEE &% Electrical parts

3

ik 5 LS EID SR !

NO Code name Chinese Description Q'ty
1 10080041 H Lock 1
2 01020085 RAT b 25 Headlight controller 1
3 01020052 KA CDI 1
4 | 01020010-1 [y coil,comp,ignition 1
5 01020021 4k H relay 1
6 01020008 B e (6HATLD rectifier 1
7 10990070-2 PRSI kAR Remote control flameout device 1
8 10010085 =IhEETF R Three function switch 1
9 10990002 FE IR YTX5A-BS battery 12V5A 1
10 08010132 M2 2k Master cable 1
11 10990035 =ErEi=bavdl Gear indicator light 1
12 10010131 B K TT IR Emergency shutdown switch 1
13 10010035 AR i) Brake switch 1
14 09010087 KT Headlight 2
15 09030101 J==%4) Tailight 1

324 W




SHFE Fuel Tank

¥ 5 RS SR o
NO.| Code name Chinese Description Q'ty
1 05030069 BRimFE (B Fuel tank 1
2 05050015 A 5 Oil Tank Cap 1
3 10060016 AT R Fuel Switch/Pet Cock 1
4 01030004-2 tmes (FsR0 D Carburator 1
5 01040004 TR Air clearner 1
6 06030008 VR 4. 5%8. 5 (50cm) Fuel pipe 4.5%8.5 (50cm) 1
7 12010007 T 8. 5 Fuel pipe Clip 8.5mm 6
8 06990001 ok yEds Secondary filter 2
9 01050081 T 7 e Muffler 1
10 Ve ik Asbestos pad 1
11
12
13
14
15
16

2004, NEE WHEEL, RIM

25 W




¥ 5 HosC A E N A K
NO.| Code name Chinese Description Q'ty
1 02040326 HIEN Front rim 2
[ 2 06010080 A& AR 19%7. 00-8 Front tire 19%7.00-8 2
3 02040327 N B Rear rim 2
[ 4 | 06010081 JG61A18%9. 5-8 Rear tire 18*9.5-8 2
5 10040068 BIEZE Tire pressure pen 1
[ 6 | 12020001 BRI E4S G5B Rubber dust cover 43 4
7 12020007 REAYPIA Iron dust cover 2
8 02040404 RGBS ~T Wheel hub trim ring 6 inches 4
9 190016 SITIHE Valve stem 4
10 7N FHE B REM10%1. 25 Hexagon taper nut M10 * 1.25 | 16

Z & Body covering

326 W




5 = B X &R E R =
NO. Code name Chinese Description Q'ty
1 03030944 EIR S ar Front protective plastic frame 1
2 03030942 1T 48 Lamp holder 1
3 03031114 77 )t aE Steering handle cover 1
4 03030945 AUTRIRR Front panel 1
5 03010642 LRI Body panel 1
6 03030946 FRER () Flat foot pedal (left) 1
7 03030947 R CAD Flat foot pedal (right) 1
8 03031054 JEF YERFE (kD Rear flat fork bottom support 1
9 05010079 JA T Seater 1
10 09050001 JRIA () Square reflector (red) 1
11 09050003 ARENSS,Va) Round reflector (red) 2
12 09050002 AP e Round reflector (orange) 2
13 06990062 AL Battery strap 1

MEZETE Tool Kit

27T W




ik 5 PSS JE 3 4 R s
NO.| Code name Chinese Description Q'ty
A MZET A Tools 1
1 16010005 HHaRTF12-14 Open spanner(12-14) 1
2 16010004 H O F8-10 Open spanner(8-10) 1
3 16010006 Rk WR 22 ] Dual-purpose screwdriver 1
4 16010007 KALFEEES=16 Spark plug box spanner(S=17) 1
5 16010002 W 7S 13 F-6mm Socket head screw wrench(6mm) | 1
6 16010001 A 7S PR F-5mm Socket head screw wrench(5mm) | 1

328 T




